E-1 #4444 CRANKCASE ASSY

s
L
: (’!

= = ‘\ AY
F5 OFBAEARS F WA 2K Description % & & I
Ref. No Part No. Quantity | Remark
1 11212/168F JRCI R 2 Drain plug 2
2 11213/168F JECIH 2 E P Washer 2
3 GB276-89 ik 62/22 Bearing 62/22 1
4 13190 il A (22X 35X 6) Oil seal, crankshaft 1
5 11100 AR 2 & Crankcase 1
6 26311/168F IR Regulating sway bar 1
7 26329/168F IR Washer 1
8 26321/168F AT ik Split pin 1
9 25165/168F VMBI FE Washer, driven gear 1
10 25163/168F G Pin 2
1 25141/168F TR ek Flying block 2
12 25164/168F R P Snap ring 1
13 25131/168F T Sliding deeve 1
14 25132/168F TSR Washer 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cn1



http://www.fineprint.cn
http://www.fineprint.cn

E-1 #4444 CRANKCASE ASSY

Fs | EHEHAKRS _ % & %
Ref. No Part No. * B K Description Quantity Remark
15 25151/168F b Regulating shaft 1
16 25121/168F I B P Driven gear, regulator 1
17 25120/168F TR A B 1A e 24 11 Driven gear, regulator assy 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cn2



http://www.fineprint.cn
http://www.fineprint.cn

E-3 REL RELERE CYLINDERHEAD & CYLINDER HEAD COVER ASSY

e PN
/ “m_gf%‘fa-. 1
h %“xt‘l !I: ||M
@ = N L
1 =y e O
1
= ‘\ AY
pog | THMAMASE 2 W4 4 K Description R
Part No. Quantity Remark
Ref. No
1 GB5787-86 B M6X 12 Bolt M6X 12 6
2 20651/168F WA Air duck 1
3 12214/168F WA SE Intake valve guide 1
4 19721 R Lead wind cover 1
5 12252/168F BE XK AR M6X 113 Stud M6X 113 2
6 12218/168F LSk B AR & 10X 16 Set pind 10X 16 2
7 12220 AT Sk B Gasket, cylinder head 1
8 12210 LA A Cylinder head Assy 1
9 12253/168F HER XK I M8X 34 Stud M8X 34 2
10 34200/168F k1% 3 FBRTCU Spark plug F6RTCU 1
1 12215/168F HA S8 Exhaust valve guide 1
12 12219/168F HARTFE R Circip 1
13 12256 ALK B M8 X 55 Bolt M8X 55 4
14 12312/168F AT Sk 25 % df e Gasket, cylinder head cover 1
15 12310/168F Ak A Cylinder head cover Assy 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cﬁ



http://www.fineprint.cn
http://www.fineprint.cn

E-3 REL RELERE CYLINDERHEAD & CYLINDER HEAD COVER ASSY

Fs5 o FEMERS F WM 2L K Description % & & I
Ref. No. Part No. H P Quantity Remark
1 GB5787-86 I8 M6X 12 Bolt M6X 12 6
2 20651/168F WA Air duck 1
3 12214/168F WA SE Intake valve guide 1
4 19721 T RE Lead wind cover 1
5 12252/168F AR IXCEL B M6X 113 Stud M6X 113 2
6 12218/168F TSk e 4 & 10X 16 Set pind 10X 16 2
7 12220 AT Sk B A Gasket, cylinder head 1
8 12210 LA A Cylinder head Assy 1
9 12253/168F S BR824 M8 X 34 Stud M8X 34 2
10 34200/168F K% FE F6RTCU Spark plug F6RTCU 1
1 12215/168F HA S8 Exhaust valve guide 1
12 12219/168F HATSE R Circip 1
13 12256 RELL IS M8X 55 Bolt M8X 55 4
14 12312/168F AT Sk 25 % df e Gasket, cylinder head cover 1
15 12310/168F Ak A Cylinder head cover Assy 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cﬁ



http://www.fineprint.cn
http://www.fineprint.cn

E-2 %414 CRANKCASE COVER ASSY

|:[ |:[ ‘\ AY
F5 o OFBAEARS F WA 2K Description % & & I
Ref. No. Part No. Quantity Remark

1 15650/168F Bl FE4L0E Oil plug with Seal 1

2 15651/168F Hlihze Oil plug 1

3 15612/168F WL R % df Sel 2

4 11311 46 25 Crankcase cover 1

5 GB276-89 Bli7k 62/22 Bearing 62/22 1

6 11119 M A Gasket, crankcase 1

7 11118/168F SE Y Set pin 2

8 15611/168F IR Dipstick 1

9 15610/168F Lyt LA Dipstick with seal 1

10 13180 At (22X41.3X6) Oil seal, crankshaft 1

11 GB5787-86 12 H: M6X 28 Bolt M6X 28 7

PDF CH#H] "pdfFactory Pro" ik A A www. fineprint.



http://www.fineprint.cn
http://www.fineprint.cn

E-4 fifl HEEMFEE CRANKSHAFT, PISTON & CONNECTING

{ 7w 17

T
US7 s
B L 77 15

=3 .{4
hgk}

I& | &

= = N
F5 OFBAEARS F WA 2K Description % & & I
Ref. No Part No. Quantity Remark
1 13311 IR (—) Pistonring (1) 1
2 13312 WEFEIA (T Pistonring (1) 1
3 13322 IEZN Siderail 2
4 13321 fob 5 Expander 1
5 13320 iz Ry Scraper ring set 1
6 13300 TEIEIAH Piston ring set 1
7 13222/1P64FV T FE P4 Piston pin circlip 2
8 13211 G S Piston 1
9 13221/1P64FV T TEHY Piston pin 1
10 13131 AT Shank 1
11 13132 TEA 5 Connecting rod cover 1
12 13133/1P64FV TEFT IR Bolt 2
13 13130 BEHHAS Connecting rod 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cn6



http://www.fineprint.cn
http://www.fineprint.cn

E-4 fifl HEEMFEE CRANKSHAFT, PISTON & CONNECTING

Fs | EHEHNRS L ¥ B #
Ref. No Part No. * AR Description Quantity Remark
14 13118/168F 2 [5] f Woodruff key 1
15 25111 I Bk Drive gear 1
16 13111 ith Crankshaft 1
17 14211 I 3t Timing driving gear 1
18 13110 e & Crankshaft assy 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cn7



http://www.fineprint.cn
http://www.fineprint.cn

E-5 MEHERAES SITRE4HE COMBINATION OF CAM SHAFT & VALVE ROCKER
10
9
q»‘-f":::f.ﬂ_'::iﬂ'
o L
P I i"l.'h"l 5
- { QJQF’ i.f?}@ o i
o “.E F |"" ol I
;‘d‘% 7 ?’;ﬂt j"e
I e
d NP
[ - —1:} b
i 6 g ¥ &Y A
I 2 .-;' 4 ) ? s 1\L‘f'ia-"." WA ||f/ .ril
oo [ p e f\———0) G
uf:,-"ff’/ J.r-f’-:-# T} rf;? e = 7 .fJ‘-_‘:"\'I
a0 ,.,v’"’?f}"»“l i & (- J:u i 'T.)«J
| 2 %{} " |4 f :
]
1 1 3
F5 OFBAEARS F WA 2K Description % & & I
Ref. No Part No. Quantity Remark
1 14416/168F AT T B 1T R RE Lock nut 2
2 14413/168F P Tl Ay Sleeve 2
3 14411/168F IR Valve rocker 2
4 14415/168F AT B T MR R Adjusting bolt for valve gap 2
5 14410/168F IR R & Valve rocker assy 2
6 14261/1P64FV HEMF: 48 Pusher guide 1
7 14250/1P64FV A& Pusher 2
8 14455/168F e Tappet 2
9 14146/168F T Extension spring 1
10 14100 R A Camshaft Assy 1
11 14721 HAT Exhaust valve 1
12 14711 AT Intake valve 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cn8



http://www.fineprint.cn
http://www.fineprint.cn

E-5 PZRHSSEA S SIJRE4 4 COMBINATION OF CAM SHAFT & VALVE ROCKER

ﬁ:‘ﬁ‘f’w?‘ \
5 P e I
14 3 12 &5 - fleg
| f}%@g %}E‘EE
™ _f" ]
i & ﬁ; "
L
.2 4 i 7 8 %&e LA \'ff.f’i;?'
A ( 0\ O o (f ) ] ¥
L5 @Fi—':' < R4 )
- &?2ﬁ19 c—————( )
@ ! X ;,I ) ot
L 4 VI r i
e J/

1 1 O
F5 OFBAEARS F WA 2K Description % & & I
Ref. No. Part No. Quantity Remark

13 14755/168F TR Valve spring 2
14 14751/168F BT A Spring seat, intake valve 1
15 14757/168F AT Spring seat, exhaust valve 1
16 | 14758/168F T Cap 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cr(i9



http://www.fineprint.cn
http://www.fineprint.cn

E-6 LR A CARBURETOR ASSY

oo

@ L L: =z rJI iy 20—
N L]
ﬁg 25 M & 7 r‘?
|I| i th f_j'./g; 3 &
|,__!|,l|- o 7 )
! 3 40T -
Fs | EHEHNRS L ¥ B #
Ref. No Part No. * B K Description Quantity Remark
1 12254/168F A=E -5 Inlet gasket 1
2 16141 b it A Connecting block 1
3 16142/168F i 2e Carburetor gasket 1
4 16421/168F SR R Idle adjustment screw 1
5 16250 i 3R A A Mixture chamber body 1
6 16251 EE\Lpliik=g Main nozzle 1
7 16254 I Main jet 1
8 16230/168F Fras Float 1
9 16219/168F T 3 Float chamber gasket 1
10 16211/168F FTE Float chamber 1
1 16216/168F T 2 O AT Washer 2
12 16215/168F EANREY &L= Float chamber drain Screw 1
13 16213/168F JEFBURAT Screw 1
14 17330 ISR Air cleaner gasket 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cr%0



http://www.fineprint.cn
http://www.fineprint.cn

E-6 {2 A CARBURETOR ASSY

1{.';_'-'_—-'_.5:' ,‘Hf'*l
'. q.r-’fi,’llr

|| et -

I b

[[\d Ln'.; [l

28
TS EFH ARG T WM LK Description % & &
Ref. No. Part No. a P Quantity Remark

15 16331/168F FELXUTT Choke 1
16 16332/168F RELJALT 1% Choke stem 1
17 16312/168F T4 R R ) Airproof washer 1
18 16311/168F A Throttle lever 1
19 16313/168F i mEGTH I Yy Washer 1
20 GB5787-86 1257 M4 Screw M4 2
21 16314/168F T4 TR Cover 1
22 16148/168F NP S Choke switch 1
23 16280 WANHA Throttle unit 1
24 16422/168F TR LR AR AR T o Spring, mixture adjustment screw 1
25 16425/168F A L IR AT Mixture adjustment screw 1
26 16330/168F FELR T2 & Choke unit 1
27 16210/168F FTEHE Float chamber 1
28 16100 ERTIERI S5 Carburetor Assy 1
29 16240/168F s ALA Float needle 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cr%1



http://www.fineprint.cn
http://www.fineprint.cn

E-7 MRIMAS 4 FUEL TANK ASSY

1 ;—':.

=

A L

S
- #
Lo -
- [
1 e .
F5 o OFBAEARS FH M 2K Description % & &
Ref. No Part No. Quantity Remark

1 16937/168F Ak Pipe clamp 2
2 16931/168F i Outlet pipe 1
3 GB5787-86 I M6 x 25 Bolt M6 x 25 1
4 16961/168F REREA D ) Packing ring 1
5 16950/168F Hh ek Connector 1
6 GB6177-86 IEEE M6 Nut M6 2
7 16916/168F PUR/}:¥N Filter cup 1
8 16521/168F PRI A 75 % 3 P Packing ring 1
9 16510/168F B4 Fuel filler cap 1
10 16500/168F PRI AR o 21 A Fuel filler cap with packing ring 1
1 16610 PR AR Fuel tank 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineprint.c%

2



http://www.fineprint.cn
http://www.fineprint.cn

E-8 X JEERME AIR CLEANER ASSY

S B L N F WM 2L K Description % & #

SIN Part No H P Quantity | Remark
1 GB62-88 W AR R Wing nut 2
2 17111/168F YRS HE Air cleaner cover 1
3 17130/168F PEL Filter element 1
4 17125/168F EE] Washer 1
5 17126/168F IR A SeeveA 2
6 17131/168F IR R Air cleaner housing 1
7 GB3115-82 24T M5 X 12 Screw M5X 12 2
8 17141/168F USRI B Air cleaner base 1
9 17145/168F BoED) Gasket 1
10 17146/168F A B SleeveB 1
1 17100/168F R U Air cleaner assy 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cr%3



http://www.fineprint.cn
http://www.fineprint.cn

E-O WEmdAM MUFFLER

= = ‘\\

A BN F WA 2K Description % & & I
Ref.No. Part No Quantity Remark

1 GB5787-86 24T M5X 8 Screw M5X 8 4

2 18600/168F HAER AL Muffler hood 1

3 18310/168F KIE s Spark extingtuisher 1

4 GB6170-86 IR M8 Nut M8 2

5 18300/168F A Muffler 1

6 18000/168F HAH 2R Exhaust muffler 1

7 12255/168F A Oy Exhaust gasket 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cﬁ4



http://www.fineprint.cn
http://www.fineprint.cn

E-10 RMiEsh#8%44 RECOIL STARTER

Qo
13 \ uﬁ? m : 18
> ||;# e o
L
0 g 07
14
'1 A
il .
B -
'%:*' = ¥ n_f.,_*."dfz. ;;?3
.I\.-‘II'::.:'L 2 16 ﬂ',. | It
L~
FE FHAERS T WM LK Description # & & I
Ref.No. Part No a P Quantity | Remark
1 GB5787-86 AR M6 X 20 Bolt M6X 20 1
2 19810 it AR D AT Crankcase side plate assy 1
3 GB5787-86 24 M6X 8 Bolt M6X 8 3
4 19710 A EEL LA Fan hood assy 1
5 GB5787-86 B M6X 12 Bolt M6X 12 4
6 35410 FRFFR Engine switch 1
7 27380/168F AR Casing 1
8 27319/168F BNy Spiral spring 1
9 27312/168F LIS Ratchet spring 2
10 27331/168F T Ratchet 2
1 27311/168F JEYE S Friction spring 1
12 27341/168F P Spring lid 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cr%

5



http://www.fineprint.cn
http://www.fineprint.cn

A
ks o

T -l
ey

Fs | EHEHNRS . ¥ B #
Ref.No. Part No = WA B K Description Quantity Remark

13 27315/168F AT BRET Set screw 1

14 27351/168F PR Eas el Starter rolls 1

15 27313/168F Preg Rope 1

16 27361/168F T Pulling handle 1

17 27300/168F RIS A Recoil starter 1

18 27100 SR AT B4 Recoil starter assy 1

PDF CH#H] "pdfFactory Pro" ik A A www. fineprint.



http://www.fineprint.cn
http://www.fineprint.cn

E-11 HEEFHRAL REGULATING CONTROL SYSTEM

= = ‘\ AY

éE;IG? SN F WM 2L K Description & &

.No Part No Quantity Remark
1 GB6177-86 IR M6 Nut M6 2
2 26414 SE LR Setting panel 1
3 26418/168F i YN Spring patch 1
4 26412 T Handgrip 1
5 26419/168F P Washer 1
6 GB818-85-H 1A M5 X 16 Bolt M5x 16 1
7 26422 AT % AR Clamp 1
8 GB818-85-H AR M5 X 25 Bolt M5x 25 1
9 26415/168F W Regulating spring 1
10 26420 YA S PE AR AL Support panel assy 1
11 26416/168F Pk Spring 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cr%7



http://www.fineprint.cn
http://www.fineprint.cn

E-11 HEEFHRAL REGULATING CONTROL SYSTEM

3 3 N
FE FHAERS FH M 2K Description % & & I
Ref.No. Part No Quantity Remark

12 26363 A Back spring 1
13 26364 Tl ok i 5 Fine regutaling spring 1
14 26341 PR Pulling rod 1
15 26362/168F R B[] AR Lock bolt 1
16 26331/168F I Regulating arm 1
17 26410 BLe SEIaE Regulating frame assy 1

PDF S fFAdi ] "pdfFactory Pro

v B B www.fineorint.cr;l8



http://www.fineprint.cn
http://www.fineprint.cn

E-12 k&M FLYWHEEL

Fes | EBH4RS _ % & #
Ref.No. Part No = WA B K Description Quantity Remark
1 27500 KA Flywhesl 1
2 19722 KK Flywheel fan 1
3 27371/168F HEhE Sarting flange 1
4 27515/168F KEIEREM14 x 1.5 Nut M14 x 1.5 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineorint.cr%9



http://www.fineprint.cn
http://www.fineprint.cn

E-13 S kB4 IGNITION COIL

Fs | EHEHNRS L ¥ B #
Ref.No Part No * AR Description Quantity Remark
1 GB5787-86 BRET M6X 25 Screw M6X 25 2
2 34410/168F SV Engine stop cable 1
3 34510/168F K Ignition coil 1
4 34310/168F KAETEMH Spark plug cap 1
5 34500/168F K PR AT Ignition coil assy 1

PDF SCA#i 1] “pdfFactory Pro™ i JH A& Www.fineprint.cﬁ

0



http://www.fineprint.cn
http://www.fineprint.cn

